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Fineshut KIWAMI Light-Resistance Test Report Product Division

The following report is in regards to the specified examination

1. Test Contents
Xenon lamp-type accelerated light-resistance test (Testing institution ; TIRI)

- Light source; Xenon arc lamp ; 50W/SgM

- Wavelength; from 300nm to 400nm

- Temperature ; 63+ 3°C / Humidity 50+5%Rh

- No water spray

- Testing machine ; Suga Test Instruments Co., Ltd. X75-648

2. Test product

Fineshut KIWAMI / Size ( 75mm x 35mm (t0.4mm)) : 2 pieces
3. Testtime
Up to 1400 hours (Japan average, total solar radiation conversion; 10 months equivalent)

4 . Evaluation method

(1) Total reflectance rate ; 400nm ~ 700nm average value

Measuring instrument: Konica Minolta ; Spectro Photo Meter CM-25d

(2) Surface appearance observation

5. #&R

(1) Total reflectance rate ; almost no change
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(2) Surface appearance observation ; No changes can be seen

Before testing After 1400 hrs of
testing
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KIWAMI Pressurization Test Pressurization time=2 sec./Heating=None/Room temp.=20°C

Conclusion; 3MPa or less is desirable ; Change Point
Pressurization |__ Near-infrared avg.
Thickness Appearance
(2 sec.) reflectance
pa mm % Cross-section
Initial 0.488 0.85
2M 0.484 0.90
3M 0.483 0.85
4 M 0.484 0.85
5M 0.485 0.90
6M 0.476 0.88
™ 0.473 1.05

% 1Mpa = 1IM(N)/m2 = 100(N)/cm2 = 10Kgf/cm2



KIWAMI High-temp. endurance test / Constant-temp. and humidity endurance test

+ High-temp. test (100°C)

n=2 average value

. . Maintenance factor
Time; Hours Visual Reflectance (Avg.) .
Temp. (Initial/Post-test)
appearance
(Days) PP % %
Initial (0) No abnormality 0.769 100.0
24 .
" No abnormality 0.809 105.2
o 72 .
100°C 3) No abnormality 0.798 103.7
168 .
@ No abnormality 0.759 98.7
336 .
No abnormality 0.784 102.0
(14)

« Constant temp. and humidity test (85°C/85%Rh)

n=2 average value

. . Maintenance factor
Temp./ | Time; Hours Visual Reflectance (Avg.) .
. (Initial/Post-test)
Humidity appearance
(Days) % %
Initial (0) No abnormality 0.774 100.0
24 .
No abnormality 0.789 101.9
85°C/ (1)
85% Rh 72
3) No abnormality 0.778 100.5
144 .
®) No abnormality 0.782 101.0
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